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READ AND FOLLOW SAFETY INSTRUCTIONS!

 This is the safety alert symbol. When you see this symbol 
on your pump or in this manual, look for one of the following 
signal words and be alert to the potential for personal injury.

DANGER  warns about hazards that will cause serious 
personal injury, death or major property damage if ignored.
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GENERAL INFORMATION

PUMP MODELS

These instructions cover the installation and service of the 
Myers pumps as listed on the front cover. The hazardous 
location models are Factory Mutual approved and listed 
hazardous location for hazardous sewage locations Class 1, 
Division 1, Groups C,D. 

MOTOR HP & VOLTAGES

These pumps are offered in a three phase wiring configuration 
only. Voltages will vary according to the application.

ELECTRICAL CONTROLS

All of these pump models must be used with a control panel. 
These control panels must be obtained from Myers or must be 
approved by Myers or warranty on pump is void.

GENERAL CONSTRUCTION

The motor construction is designed to meet Factory Mutual’s 
requirements for Class 1, Division 1, Groups C,D sewage 
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The presence of water energizes a red seal leak warning light 
at the control panel. This is a warning light only, and does not 
stop the motor. It indicates a leak has occurred and the pump 
must be repaired. Normally, this indicates the outboard seal 
has leaked. Allowing the unit to operate after the warning could 
cause upper seal leakage along with motor failure.

The resistance across the moisture sensing (seal failure) probes 
should be checked after a seal leak warning light has lit. This 
can be done by disconnecting the red and orange control wires 
from the control panel, and measuring the resistance with 
an ohmmeter between the wires. If the measured values are 
below specification, the pump may have a lower seal failure and 
require service.

On the Myers hazardous location control panels the seal leak 
test switch tests the seal leak circuit continuity. When pushed, 
the seal leak test bulb should light. If the test bulb does not light 
it means either the wiring circuitry to the seal leak probes has 
been broken or the bulb has burned out.

Note: Myers control panels supply the correct circuitry for 
moisture and heat sensor connections. Failure to install the 
correct circuitry with proper connection would negate warranty 
and FM approval.

MOTOR POWER CORD, CONTROL CORD AND CORD CAP 
ASSEMBLY

Each motor power cord has 4 conductors: white, black, red 
and green. For a three phase motor the red, black and white 
conductors connect to the three23.996.6 (e)-14.b3 <</Lang (enm9/Langd23.996.6s23.996.6,19.5 (n)-18 (d w)-25 2)3-18.5 (c)-20.4 (u)-9.6 (i)-18.5 (t)y.4 (a)-20.5 angd2ite 
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DISASSEMBLY

With the pump located in a secure place, remove the bolts 
fastening the seal housing to the volute. The motor and impeller 
can now be removed as a unit.

Lay the unit down on its side. If the lower seal is to be removed, 
it is recommended that the oil in the seal chamber be drained. 
This can be done by removing the lower seal chamber plug and 
draining the oil into a holding container.

To remove the impeller: Using a proper wrench, the impeller 
retaining bolt and washer must be removed. This may require 
a piece of wood placed between the vanes to keep the impeller 
from rotating while removing the bolt. Once the bolt has 
been removed, tap lightly with a hammer around the outside 
diameter of the impeller to loosen from shaft and key. After 
removing impeller, the seal retainer needs to be removed to 
expose seal.
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WIRING DIAGRAM
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REPAIR PARTS INDEX
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REPAIR PARTS INDEX
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REPAIR PARTS INDEX

3RH/3RHX
REF. DESCRIPTION PART NUMBER QTY.

D1 CASE; VOLUTE 25984D000 1

D2 KEY; SQ SST 1/4 x 1/4 13/16 05818A066 1

D3 SCREW; CAP HEX SST 3/8-16 x 1 LG 19101A010 1

D4 SCREW; CAP HEX SST 7/16 x 1-1/4 LG 19102A020 4

D5 WASHER; RETAINER, W/PIN 23609A001 1

D6 GASKET; VELLUMOID 10-3/8 x 8-7/16 x 1/32 – 1

3V/3VX

REF. DESCRIPTION PART NUMBER QTY.

D1 CASE; VOLUTE 22945D050 1

D2 KEY; SQ SST 1/4 x 1/4 13/16 05818A066 1

D3 SCREW; CAP HEX SST 3/8-16 x 1 LG 19103A052 1

D4 SCREW; CAP HEX SST 7/16 x 1-1/4 LG 23609A002 4

D5 WASHER; RETAINER, W/PIN 19102A006 1

D6 GASKET; VELLUMOID 10-3/8 x 8-7/16 x 1/32 05231A079 1

D7 BRONZE WEAR RING 22945D061A 1

D8  1/4-20 SET SCREW 05013A013 2

4V/4VX
REF. DESCRIPTION PART NUMBER QTY.

D1 CASE; VOLUTE 22712D000 1

D2 KEY; SQ SST 1/4 x 1/4 13/16 05818A066 1
D3 SCREW; CAP HEX SST 300 1/2-13UNC x 1-1/4 LG 19103A052 1
D4 SCREW; CAP HEX SST 7/16 x 1-1/2 LG 19102A006 4
D5 WASHER; RETAINER, W/PIN 23609A002 1
D6 GASKET; VELLUMOID 10-3/8 x 8-7/16 x 1/32 05231A079 1
D7  BRONZE WEAR RING 22712D001A 1
D8  1/4–20 SET SCREW 05013A013 2

WET END PARTS FOR USE WITH PRODUCT BUILT WITH REGAL MOTOR.

4R/4RX
REF. DESCRIPTION PART NUMBER
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REPAIR PARTS INDEX

Note: Standard non-overloading impeller diameters shown.

PUMP RPM HP TRIM IMPELLER

3RH/3RHX30M2-01 3450

34503450
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CHECK LIST IF PUMP DOES NOT OPERATE PROPERLY
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